E 1 343 43 40
\
48 -
4746 @
45
36 7 8 1011 12 1110 15 20 26
345
3 T
o
13
839 4117
25
21
Product Name
Bench Grinder -
Product Code Ha
A —60®
MPBBG151 ‘ e) N
. MAXPRO
Articlsc Code o Carr g 1011 12 111042 7 6
113-0002
Version
19
23-0005 44
Date
2023-08-17




MPBBG151 SPARE PART LIST

PART NO. ARTICLE CODE DESCRIPTION SPECIFICATION WEARING PART | QTY REQUIRED | UNIT
1 113-0002-001 Eyeshield Bracket x 2 Pcs
2 113-0002-002 Screw M5x45 X 2 Pcs
3 113-0002-003 Flat Washer 5 x 8 Pcs
4 113-0002-004 Spring Washer o5 X 8 Pcs
5 113-0002-005 Nut M5 x 8 Pcs
6 113-0002-006 MAXPRO Outer Guard x 2 Pcs
7 113-0002-007 Middle Ring x 2 Pcs
8 113-0002-008 Nut M12(L) x 2 Pcs
9 113-0002-009 Screw M5x15 X 1 Pcs
10 113-0002-010 Wheel Flange X 4 Pcs
11 113-0002-011 Wheel Nameplate x 4 Pcs
12 113-0002-012 Grinding Wheel »150 x 2 Pcs
13 113-0002-013 Screw X 3 Pcs
14 113-0002-014 Screw X 3 Pcs
15 113-0002-015 Left Inner Guard X 1 Pcs
16 113-0002-016 Left Tool Rest x 1 Pcs
17 113-0002-017 Square Neck Screw M6x8 x 4 Pcs
18 113-0002-018 Rating Label x 1 Pcs
19 113-0002-019 User Manual X 1 Pcs
20 113-0002-020 Main Body X 2 Pcs
21 113-0002-021 Screw M5x8 X 4 Pcs
22 113-0002-022 Washer 5 x 4 Pcs
23 113-0002-023 Rubber Feet rubber x 4 Pcs
24 113-0002-024 Base Plate X 1 Pcs
25 113-0002-025 Capacitor X 1 Pcs
26 113-0002-026 Bearing N 2 Pcs
27 113-0002-027 Rotor x 1 Pcs
28 113-0002-028 Bolt M5x135 x 4 Pcs
29 113-0002-029 Stator X 1 Pcs
30 113-0002-030 Power Cord x 1 Pcs
31 113-0002-031 Tension Disc X 1 Pcs
32 113-0002-032 Screw X 2 Pcs
33 113-0002-033 Tension Disc Bracket X 1 Pcs
34 113-0002-034 Rubber Casing X 1 Pcs
35 113-0002-035 Middle Ring x 1 Pcs
36 113-0002-036 Switch N 1 Pcs
37 113-0002-037 Switch Panel X 1 Pcs
38 113-0002-038 Screw M5x10 x 2 Pcs
39 113-0002-039 Wire Outlet x 1 Pcs
40 113-0002-040 Right Inner Guard X 1 Pcs
41 113-0002-041 Right Tool Rest x 1 Pcs
42 113-0002-042 Hex Nut M12 x 1 Pcs
43 113-0002-043 Eyeshield x 2 Pcs
44 113-0002-044 Carton Box X 1 Pcs
45 113-0002-045 Screw M4X10 X 4 Pcs
46 113-0002-046 Spring Washer o4 X 4 Pcs
47 113-0002-047 Flat Washer @4 x 4 Pcs




MPBBG151 SPARE PART LIST

PART NO. ARTICLE CODE DESCRIPTION SPECIFICATION WEARING PART | QTY REQUIRED | UNIT
48 113-0002-048 Nut M4 X 4 Pcs
ASSEMBLY
PART NO. ARTICLE CODE DESCRIPTION SPECIFICATION WEARING PART | QTY REQUIRED | UNIT
49 113-0002-049 Eyeshield Assembly x 1 Pcs
1 113-0002-001 Eyeshield Bracket / / Pcs
2 113-0002-002 Screw M5x45 / / Pcs
3 113-0002-003 Flat Washer o5 / / Pcs
4 113-0002-004 Spring Washer O5 / / Pcs
5 113-0002-005 Nut M5 / / Pcs
43 113-0002-043 Eyeshield / / Pcs
46 113-0002-046 Screw M4X10 M4X10 / / Pcs
47 113-0002-047 Spring Washer o4 / / Pcs
48 113-0002-048 Flat Washer o4 / / Pcs
49 113-0002-049 Nut M4 / / Pcs
Pcs
50 113-0002-050 Rotor Assembly x Pcs
27 113-0002-027 Bearing / / Pcs
28 113-0002-028 Rotor / / Pcs




